
1/ 5/14/03 11: 20

"

Nlco Neuteleers-+Lozeman 02/19

UtqlJ/4? :ZO()2-.

I
REPAIRPARTSMANUAL
MODELNO. WZ145H42G
LawnTractor

. . t

182197 2.7.02 TR
PRINTED IN U.S.A.



7/5/14/0311:20 Nlco Neuteleers-+Lozeman 03/19

TRACTOR - -MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37
SCHEMATIC

AMMETER

(OPTIONAl)

+ 1111110-
BATTERY

FUSE

""'"

SOLENOID

NOTE
YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WlLl. CHANGE WITH ENGINE
SPEED. AT IDLE THE LIGHTS
WILl. DIM. AS THE ENGINE IS
SPEEDED UP. THE LIGHTS
WILl. BECOME THEIR BRIGHTEST.

HEADUGIfTS

---
NON-REMOVABLE

CONNECTIONS

--0-
REMOVABLE

CONNECTIONS

WlRING INSULATED CUPS
NOTE: IF WIRING INSULATED CUPS WERE REMOVED FOR
SERVICING OF UNIT, THEY SHOULD BE REPtACED TO
PROPERL Y SECURE YOUR WlRING.

3

POSITION CWtCUlT-"
OFF -, NONE

RUNlUGHT 8+AI A2"-
RUN 8+A1 NONE

START B+S+A' NONE



7/ 5114/03 11: 20 Nlco Neuteleers->Lozeman 04/19

REPAIR PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

ELECTRICAL

, 22 \,

i~~21~,' ,, ,
I., ,, ,, ,

==========t;~
i :

24

TT

33)). \
3OJt

~i/1?
8 :,,

: :

~:oo K \.
2 0000' - \

, ---~--_:,
l' '" :

" /

,

,,~- -, - -,, '
, I, ,, ,, ', ,, ,, ,, ,
I '
I I
, I
, I
, ,
, I
, I
, I

=====~==---::_-.::_-.::::_~-:-:.--~ / :,
I
I

, '
~~

90

4



,5/14/03 11:20 Nlco Neuteleers-.Lozeman 05/19

REPAIR PARTS
TRACTOR - -MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

ELECTRICAL

KEY PART
NO. NO. DESCRIPTION

1 5321634-65 Battery 12Voil 26 AMP
2 8747604-12 BottHexHd1l4-~OuneX3l4
8 532 1766-89 Battery Box
16 5321761-38 Swtteh InterlockPush-In
21 5321756-85 HarnessAsmLightW/4152j
22 5320041-52 BulbLighl#1156
24 5321247-80 CableBattery6Ga11'red
25 5321461-47 CableBattery6Ga44"redw/16wire
26 5321751-58 Fuse 20 AMP
27 8735104-00 NutKepsHex1/4-20UNC
28 5321247-73 CabieGround6Ga12'biack
29 532 12 13-05 Swttch Plunger Ne Gray
~ 5321755-66 Swttch Ign
33 5321404-01 Key Ign MoIded Generic
40 5321797-20 Harnesslgn.
41 8711104-06 Bott BIk Fin Hex 1/4-20x1/2
42 5321315-63 CoverTeminalRed
43 5321766-61 SoIenoid
46 5321406-44 AdapterArnmeterRectangular
52 5321419-40 ProtectionWireLoop
90 5321804-49 CoverTeminalBattery

NOTE: Al!component dimensions given in U.S. inches.
1 inch=25.4mm.

5



1{ 5114/03 11,20 Nlco Neuteleers-+Lozeman 06/19

REPAIR PARTS
TRACTOR - -MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

CHASSISAND ENCLOSURES

6

219

208



7/ 5114/03 11:20 Nlco Neuteleers-+Lozernan 07/19

REPAIR PARTS
TRACTOR-- MODELNO. WZ145H42G,PRODUCTNO. 954 56 43-37

CHASSIS AND ENCLOSURES

KEY PART
NO. NO. DESCRIPT1ON

532 1746-20 Chassis Stamp;ng
532 1765-54 Drawbar
6170606-12 Screw3l8-16x314
5321552.72 BumperHoodlDásh
5321559-23 8add1e
5321551-36 ClipRetainer
5321722-43 Dash P/U.1
672 14 06'{)8 BoltCarnage 318.16x 1
53217 49-96 Panel DashLh
5321458-60 ClipTinnermanGnl1e
5321817-19 PanelDashRh
8741805-12 Screw MachThdr5l16-18 Uncx 314
8735105-00 NutKeps5l16-18Unc
5321635-57 Houd
5321269-36 BumperHood
5321806.79 Plate MIg8try/TankFuel
5321240-28 BushingSnap
8747806-16 BoltFin Hex3/6-16 Unc x 1 Gr. 5
8191313-12 Washer 13f32X 13116X 12 Ga
8738006-00 NutLockHexWllns 3I6-16Unc
532179H)1 GnllellensAsm.
5321681-54 Lens
5321745-11 Fender
5321366-19 BracketFender
5321811-93 FootrestLH
5321811-94 FootrestRH
8721106-06 BaliRdhdSqnk 3/8-16 x 3/4
817 4905.{)8 Screw Thdrol5l16-18x 1/2TYT
5321757-10 Bracket AsmPivotMower Rear
6738004-00 NutLockwllnsert 1/4-20 Unc
8190914-16 Washer 9132x 7/8 x 16Ga.
5321446-97 BrackelGnllelH
5321614-64 Screw HexWshd 8-18 x 7/8
5321446-96 BracketGriIe RH
8747804-12 BoitHex 1/4-2Ox3/4
5321501-27 AirDuctEngi1e PIL
5321565-24 Rad PivotChassisIHood
8174906.{)8 ScrewThdrol3/6-16x112
532 1701-65 BoltShouIder5l18-18 TT
81767Q6.{)8 ScrewThdrol3l6-16 x 112TYTBI
8170008.12 Screw HexwshTIldr3/6.16 x314
5321562-29 InsertlensReflect
8170005-12 Screw5l18-18x3/4
5320054-79 Plug Button

NOTE: AUcomponent dimensions given In U.S. inches
1 Inch =25.4 mm

1
2
3
5
6
8
9
10
11
12
13
15
16
17
18
20
23
24
25
26
28
29
:J)
31
33
34
35
37
38
51
52
53
54
55
fiT
58
145
205
206
208
209
212
219

7



7/5/14/0311:20 Nlco Neuteleers-+Lozeman 08/19

EPAIR PARTS
TRACTOR- - MODELNO. WZ145H42G, PRODUCT NO. 954 56 43-37

RIVE

,(=..'..:.3'::::,~;::
". "+--,, - '~, ~':

"

I - " /'(y",,-., ,
" "- L,' , """" ~,

<;;;;; ;;;l;;~~~~ ~ :;:j;/;~~-~;-~"'<"ï & ,',',' '-:',

î' 63 /' I 11- .dP;:' ,/;:~"/ .<:{ I -~ ft ",,- -xC -,y, /'" "
I 212""[ '- ::" ,';':<,' -:"'1 'I

",' 70 116

"" ".'-s.., ':' ',:./,<-,~ , "7'
I I

'-""
1

"'-,~~, :, ,"'~; /~', I ~
" '~, , '" /, N, 'I '

::>"; ~
"::. "',:-'- ,-;:-' A' ~~;y J'Î . ~ ~:'- " ,,~/ / ::/'<';/ 159158 59~ I I r:: 5O-

U,-L150", ',. &197/' / /~ . ..,]'2 .--i; I
64 - 48

<:\ ,/ /1G9 1 . ~/ 61 5~~

'fD.-

~
"""" . ';. ..", i' -y i!Y '"

0--."" "j'. I U , il'"
fl j 'M'):A ~ I I

V.
. .t/82 165 156 166 38

L- 4yA I
ii / 21 35 39 ~ I

47 ~ I~o .. 32 30 52 .

k~n - .~;~: ~' :. , I~
.

~8 ,

'~

'

I

/ 250 26,
~ 1

I )J'- .'" n l M V H

I ",/1 '" 16

~~~ /-.~ 0 :,)'I ~ :' " ). /

~
./

200
~ 199. . 5 /

~, / ~ ... ~ ."'-./ 75 71

"1I"f"~' 77 ~ 7876

/" - ' _.~l/ 73 16.- 74

8



..5114/03 11:20 Nlco Neuteleers-+Lozeman 09/19

REPAIR PARTS
TRACTOR --MODEL NO" WZ145H42G, PRODUCT NO. 954 56 43-37

DRIVE

9

KEY PART KEY PART
NO. NO. DESCRIPnON NO. NO. DESCRIPTION

1 ----n_- Transaxle Hydro Gr 322-0510 69 5321424-32 Screw HexWsh 1/4-1/2 Uno
(Orderparts trom transaxle 70 53Z1802-18 GuideBeltMowerDriveAH
manulacturer) 71 5321691-83 StrapTorqueLhHydro

8 5321656-19 RodShiftFender 73 5321691-82 StrapTorqueRhHydro
10 8760204-16 Pin Cotter 1/8 x 1 CAD 74 5321370-57 Spaeer, Axle
14 8100404-00 Washer Loek Hvy Helical1/4 75 5321217-49 Washer 25132x 1-1/4x 16 Gauge
15 8744905-44 BoftHex Fig Hd 5/16-18 X Gr.5 76 8120000-01 E-Ring
16 8738005-00 Nut LoekHexW/lns. 5/16-18UncP 77 5321235-83 Key,Square
19 8738006-00 Nut Lock HexWlWsh 3/8-16Une 78 5321217-48 Washer 25/32 x 1-5/8 x 16 Gauge
21 5321069.33 Knal! 81 5321655-96 Shaft Asm. Cross Hydro
22 5321694-98 Rod,BrakeHydro 82 5321237-82 SpringTorsion T/A
24 8733506-00 Nul 83 8191712-16 Washer 17132x 3/4 x 16 Ga.
25 5321068-88 Spring,BrakeRod 84 5321698-43 LinkTransaxie
26 8191313-16 Washer 69 5321730-29 Console,Shift
27 8780204-12 PinCotter IlBx3/4CAD. 95 5321702-01 Control Asm Bypass Hydro
28 5321757-65 Rod,Par1óngBrake 96 5321247-88 RetainerSpring1"Zinc/Cad
29 5320716-73 Cap,Par1óngBrake 103 8739408-00 Nut Hex Jam Toplock 112-20UnI

5321749-73 Bracket,Transaxle 116 8721406-08 Boft318-16Uncx1
32 8747605-12 Boft HexHd 5I16-18Uncx3/4 120 8739006-00 Nut Lock3l8-16 Unc
34 5321755-78 Shaft, Foet Pedal 150 5321754-56 SpacerRetainer
36 5321201-83 Bearing,NyIon 151 8191332-10 Washer 13132x2x10Ga.
36 8192116-16 Washer 156 5321660-02 WasherSrrtd 5/161D X1.0 x .125 Tk
37 5321249-63 Pin, AoU 158 5321655-89 Bracket Shift Mount
3B 5321791-14 Pulley,Idler,Composite 159 5321654-94 HubTaperedFlangeShiftLT
39 8747606-48 BoItFmHex3/8-16Uncx2-3/4 161 8721404-06 BollRdhd Sqnk 1/4-20x 3/4 Gr. 5
41 5321755-56 Keeper, Beft Idler 162 8736804-00 NutCrownlockl/4-20Une
47 5321277-83 Pulley, klier, V-Groeve 163 8747804-16 BoitHexFin 1/4-20unex 1 Gr.5
4B 5321544-07 Bellcrank Clutch Gmd Drv S 164 8190910-10 Washer5IBx.281x10Ga
49 5321232-05 Retainer,BeII 165 5321656-23 Bracket Pivot Lever
50 8747606-24 BoItHex3IB-16Uncx1-1/2 166 5321668-80 Screw 5/16-18 X5/8 TT Yellow
51 8736800-00 NutCrownlock3l8-16 168 5321654-92 BoftShoulder5/16.18x.561TT
52 8736805-00 NutCrownkx:k5/16-18 169 5321655-81 PlateFastening
53 5321057.10 Link, Cluich 171 8174906-08 ScrewThdrt 3IB-16 x 1/2
55 5321057-09 Spring,Retum,Clutch 197 5321696-13 NytinerSnap-ln518"ID
56 8747606.20 Bolt FonHex 318-16 UNGx 1-1/4 196 5321695.93 Washer Nyt7181Dx .105 HYDCRD
51 5321402-94 V-Belt,GroundDriva 199 5321696.12 BoftShoulder5/16-18Unc
59 532 1696-91 Keeper,Center Span 200 8721405-08 BoftRdhdSqnk5l16-18Uncx1
61 8171206-14 Screw 3/8-16x.875 202 8721106-14 BoftCarrSh3l8-16x1-3/4Gr.5
62 5321248-72 Cover,Peda! 205 8191716-16 Washer17l32x1x16Ga.
63 5321802-19 Pulley,Eng 212 5321452-12 NutHexflangeLock
84 8711707-64 Bo Hex7/16-20 X4 Ga. 5 250 8170606-12 Screw3/8-16x.75
65 8100407-00 Washer

NOTE: AIIcomponent dimensions given in U.S. inches66 5321547-78 KeeperBeItEngine 1 inch =25.4 mm



7f 5114/03 11:20 Nlco Neuteleers-+Lozeman 10/19

R PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

,TEERING ASSEMBL Y

:'--+ 38

)2~1
y::,_~39-- n_- --

(:\~~~_~_:\~i;)- 1

--- .,
d:~
: ~.,

37

~
:-('

, 31

36

11

46

11
.
g.

..

",--;::,
, ,," ,10

I 'I',

~

I"
J ' ('f ,'I .
I I ~ -, I, 1'1 ,"'I ,<'I" ':-~

10



" 5/14/03 11:20
Nlco Neuteleers ...Lozeman 11/19

REPAIR PARTS
TRACTOR -- MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

STEERINGASSEMBLY

KEY PART
NO. NO. DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
13
15
17
26
2B
29
30
32
36
37
3B
39
40
41
42
43
44
46
47
51
54
63
65
67
BB
71
82
85
BB
91

5321759-04 WheelSteering
5321751-31 Axle Asm
5321698-40 Spindie Asm LH
5321698-39 SpindleAsm RH
5321249-31 BearingRaceThruslHarden
5321217-48 Washer25/32X1-5/8X16Ga
8192720-16 Washer27132XI-1/4X16Ga
8120000-29 RingKlip#15304-75
5321249-37 Bearing Col StegBik
5321751-21 UnkDrag
8100406-00 WasherLockHvyHlclSpr3l8
5321365-18 Spaeer Brg AxleFront
5321452-12 NutHexFlangeLock
5321778-76 ShaflAsmSlrg
5321268-47 Bushlng LInkDragBIkLR
8191314-16 Washer13132X7/8X16Ga
8170606-12 Screw3/8-16x314
8760204-12 Pin Cotler 1/8 X 314Cad
5321304-65 RodTteWireForm1975Mech
5321550-99 BushingSlrg
5321529-27 Screw
532 1759-05 Cap Slrg Wh
8191338-12 Washer 13132X2-318x 12
5321247-01 Locknut
5321007-11 AdaptorWheelStrg
5321696-33 Boot Sleering Shaft
5321217-49 Washer25/32X1-1/4X16Ga
5321537-20 Extension Sleering Shaft LR/LT
5321212-32 Cap Spindie FrTop Bik
5321248-36 FiltingGrease
8738005-00 NutLockHexw/lns5l16-18
8747805-20 BoftFin HaxS/16.18 Uncx 1-1/4
8747806-16 BoftFin Hax 3/8-16unc x1 Gr. 5
532 1603-67 Spacer Brace Axla
8721406-18 Boft,RdhdSqnk3l8-16x2-1/4
5321698-27 AxIa, Brace
5321751-46 StearingAsm.
5321698-35 Bracket Susp Chassis Front
5321338-35 FastanerChristmas Tree
5321751-18 BoftShoulder 7/16-20
5321755-53 ClipSlearing

NOTE: AUcomponenl dlmensions givan inU.S. inches.
1 Inch = 25.4 mmo

11



7/ 5/14/03 11: 20 N!co Neuteleers->Lozeman ! 2/19

REPAIR PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

ENGINE

2

lf (;) 3 Î""

f~.

Q n / ( , ~
62 >

l' 0 . ,/

~ '

0 -~ ~

f--~J " .

~26 ' -~- -

32

..

;~ i " . X)
t---" ~ n

0- - ~ ~ ,,;,::~:~,::;:~f"~j:.,~
lij"- /-37 ,,'-. /"--:',-r'
~i ,Ij" / ~~~~~~,,' ' // lTP~i.~Ii A ~ ~ 45 -'>-- -'~ ""~"'"

/ó

/U V" 33 ,\ --~"' v ~/ - ;; y

" ",tk ,," ~~ \'V '
29

OPTlONAL EQUIPMENT

Spark Arrester

12



7/ 5114/0311:20 Nleo Neuteleers-.Lozeman 13/19

REPAIR PARTS
TRACTOR- - MODELNO. WZ145H42G, PRODUCTNO. 954 56 43-37

ENGINE

13

KEY PART
NO. NO. DESCRIP11ON .

1 5321705-51 ControlThleh Flag
2 8177204-06 ScrewHexThdCul1/4-20x1/2
3 -------- Engine B&S Model No. 287707

(Order parts From Engine Manufacturer)
4 5321373-52 Muffler
13 5321652-91 GasketEng13131dTinPIated
14 5321484-56 TubeDrainOilEasy
16 8110506-00 Was her Loek Ex! Tooth 318
23 5321698-37 ShieldBrn/DbrGuard
25 5321809-45 Contro1Choke
25 8739206-00 Nut Keps 318-24 Urn
29 5321371-80 K SparkArrestor (Flat Scm)
31 5321806-45 Tank Fuel
32 5321405-27 Cap Asm FuelW/sym Vented
33 5321234-87 Clamp Hese Black
37 5321370-40 LineFuel20'
38 5321483-15 PlugDrainOIIEasy
40 5321240-28 Bushing Snap Nyl Bik Fuel Line
41 5321392-77 StemTankFueI
44 8176704-12 ScrewHexwshThdroI1/4-20x3/4
45 8170006-12 Screw HexWsh Thdrol3/8-16 x 3/4
46 8190914-16 Washer9/32X7/8X16Ga
62 8100405-00 Washer LockHvy Hiel Spr 5/16
72 8710705-12 ScrewHexhdCap5/16-18x3l4
78 8170606-20 Screw 3/8-16x1-1/4
81 8735104-00 Nut1/4-20
112 5320036-45 Bushing

NOTE: AUcomponent dimensions given in U.S. inches
1 inch =25.4 mm



7/ 5114/03 11: 20 Nlco Neuteleers~Lozeman 14119

REPAIR PARTS
TRACTOR -- MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

SEAT ASSEMBLY

:=1 ~:
i y5 6

,/ ~~/ i i : ~~/22
// ~:' i! ~ i W,

( 2~
i i ~

-', !: 2 !/" 21

I !i ! I' ' ,L
I I i i!! 'Vb
I 26~ i ~' 5"",,:,""""-J-.-::-:,-lr////1 /)

@jI-16 " -, .", r" l.i-' ,/
'Y' :'-:""!"""1, ,/

, ri 25 " ,',' ", ..' ,', l

~5 "" '-, -'- --1<;
'" ' 23 '-'r,- /':"i -,/ ,:",

13 ö"'" 'f':'!-:"}"/'(

17

,,:,~:,;.;';1"- i 4

12 ' --'<'~

-'G~~, ~3

14)

EY PART
NO. DESCRIPTlON

KEY PART
NO. NO. DESCRIPTION

14 8720504-12 Bo~RdhdSqnkl/4-20x"'/2
15 5321343-00 Spacer Split28x 96 YelZinc
16 5321212-50 SprtngCprsn127BlkPnt
17 5321239-76 Nutlock1/4lgeAgGr5Zinc
21 5321718-52 Bo~Shoulder5/16-18Unc
22 8738005-00 NutHex lockWl1ns 5/16-18
23 8711108-14 Bo~Hex'
24 8191719-12 Washer17132 X1-3116X 12Ga,
25 5321270-18 Bo~Shoulder5lt6-18 X62
26 8100408-00 WasherlockHvyHlCLSPR 1/2

NOTE: Allcomponent dimensions givenin U,S, inches,
1 inch ~25,4 mm

0
2
3

5321274-28 Seat
5321405-51 Bracket PivotBeal8 720
87111 06-16 Bo~Fin Hex3I8-16unc X 1
8191316-10 Washer 13132X 1 X10Ga
5321450-06 ClipPush-ln
8738006-00 NutHexwl1ns,3I8-16Unc
5321241-81 Sprtng Seat Cprsn 2250 BlkZi
8170006.16 Screw3l8-16 X1-1/2
8191316-14 Washer13132X1 X14Ga,
5321748-94 PanSeat
5321212-46 Bracket MountingSwitch
5321212-48 BushingSnap BikNyl 50 Id

14



7f 5/14/03 11: 20 Nlco Neuteleers-+Lozeman 15/19

REPAIR PARTS
TRACTOR -- MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

DECALS
12

5

14

KEY
NO.

3
4
5
6
7
S
9
10
11
12
13

PART
NO. DESCRIPTION

5321638-34 DecalHoodRH
532163S-35 DecalHoodLH
5321763-96 DecalHPEngine
5321S04-32 Deca1Fender100DB/CE
53214 OS-37 Decal Saddle Brake
53217 91-28 Decal Deck .B" 42"
5321721-75 DecaIFender
532 1454-98 Decal Read Owners Manual Syms.
5321597-36 Decal Chassis Hol Muffler
5321671-oB DecalWheelSteering
5321597-37 Deca!BrakelCIu1chSymboILT

WHEELS & TlRES KEY
NO.

1
2
3
4
5
6
7
8
9
10
11

15

13

KEY
NO.
14
15
20

PART
NO. DESCRIPllON

5321603-96 Decal V-Ben Schematic
5321821-66 Decal MowerCutfingerSymboi
5321450-05 Decal Bat DaniPsn
532 1625-98 Decal Drawbar Laad Umit
5321692-10 DecalBy-PassUHydro
5321383-11 DecalHandleLhHeightAdjusl
532 1810-90 Pad Footrest RH
532 1810-91 Pad Footrest LH
5321821-93 ManuaIOperators(Euro.)
5321821-95 ManualOperators(Scand.)
5321821-97 ManualParts

PART
NO. DESCRIPJ1ON

5320591-92 Cap ValveTire
5320651-39 Stem Valve
5321062-22 Tire FTs 15 X6 0 - 6 SelVice
5320599-04 Tube Front (Servicehem Only)
5321414-46 Rim Asm 6"frontService
5321249-57 FrttingGrease (FrontWheel Only)
5321249-59 Bearing Flange (FrontWheel Only)
5321414-47 RimAsmS'rearService
5321062-68 Tire R Ts 18 x 9.5-8 C Service
5321249-26 Tubé Rear (SeIVicehem Only)
5321750-39 Cap AxleBik150 X 100
5321443-34 Sealent, Tire (100z. Tube)

NOTE: AUcomponent dimensions given in U.S. inches
1 inch =25.4 mm



7{ 5/14/03 11:20 N1co Neuteleers->Lozema" 16/19

REPAIR PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

OWER DECK

158

151

I
5

18

16



7f 5/14/03 11: 20 Nlco Neuteleers-+Lozeman 17119

REPAIR PARTS
TRACTOR - - MODEL NO. WZ145H42G,.PRODUCT NO, 954 56 43-37

MOWER DECK

KEY PART
NO. NO. DESCRIPTION

1 5321658-92 DeckAsmMWR42"weldment
2 8721405-06 BoItRdhdSqnk5/16-18uncX3I4
3 5321360-17 BracketAsmFrSwayBar 38142
4 5321654-60 BracketAsm Deck 42"sway Bar
5 5321246-70 RelainerSpring
6 5321780-24 BarSway Deck
8 5328508-57 Bolt 318- 24 X 1.25 Gr 8
9 8100306-00 WasherLockHvy3l8
10 5321402-96 WasherHardBladeMowerVented
1t 532 1384-98 Blade Mower 42"
13 5321376-45 ShaftAsmWllowerBearing
14 5321287-74 HousingMandrelVenled
15 5321104-85 BearingBaIiMandrel
16 53217 44-93 StripperMowerVented
18 8721405-05 Bolt Rdhd Sqnk 5/16-18 X 5/8
19 5321328-27 BoItShouider
20 5321597-70 Baflle Vertex 42
21 8736805-00 Nut Crownlock 5/18-18 UNC
Z3 5321775-63 BraeketDeflectorMower42"
24 5321053-04 CapSIeeveBOx112BlkMower
25 5321237-13 SpringTorsionDefiector252
26 53211 04-52 Nut Push Phos & Oil
27 5321718-59 Shield Deflector Mower 42" BIk
28 8191110-16 Washer 11132 X 518 X 16Ga
29 5321314-91 RodHinge42"675WIg
:D 5321739-84 ScrewThdRollingWasherHead
31 5321299~3 WasherSpacerMowerVented
32 5321535-35 PulleyMandrel42"
33 5321783-42 Nut 9/16 Toplock Rng Oil Dip
34 8721106-14 BoltRdhd3l8-16uncxl-3I4Gr5
36 5321314-94 PulleyldlerFlat3060
~ 8191313-16 Washer13132 X 13116X 16
40 8736806-00 NutCrownlock 3I8-16UNC
44 5321400-88 Guard MandrelLH Black
45 5321247-88 Spring Retainer I" Zinclcad
-46 532 1377-29 Screw Hex Thd Cut 1/4-2Ox518 T
48 5321339-44 WasherHardenedSmaller
49 5321742-84 Roller Asm Cam Fellower
50 5321313-40 BoItShldrI0-24ZincGr542"
51 5320691-80 NutLock#10-24Unc

KEY PART
NO. NO. DESCRlP11ON

52 5321398-88 BoitShoulder5/16-18UneBlkz
53 532J318-45 Arm Asm Pad Brake
54 5321339-43 WasherHardened
55 5321550-46 Armidler42'mowerLTNT
56 5321657-23 SpacerRetainerMower
59 5321410-43 GuardTUVldler
ffT 5321069-32 Knob Rd 318-16 Piste Thds Bik
BB 5321802-15 V-BeItMower42"
91 5321805-32 BraeketAsmNoserollerLH
101 5321364-20 CoverMulching
102 8710810-10 WasherLock#10
103 8190612-16 Washer'10
104 8100710-00 ScrewPan Head Pillip 10-24 x 518
105 5321607-93 Lateh Asrn.
106 5321250-04 NutWeid
142 5321658-90 ArmSpringBrakeMower
143 5321571-09 BracketArmldler42"
144 5321586-34 KeeperBelt42'Clutehidier
145 5321658-88 Pulley Idler Flat
146 5321719-77 BoItCarriageldler
147 5321797-48 SpringExtension
148 5321690-22 SpringRetumldler
149 5321698-98 RetainerSpringYeliow
150 8190912-16 Washer9132 x 314x 16 Ga.
151 532 1696-70 Bracket Cluteh Cable
152 5321815-55 ClutehCable42"
153 5321696-74 Washer Flat 318"Type B
154 5321696-75 Spring Retainer
155 5321696-71 SpringRetentionLvrCltchCab
156 5321696-72 SpacerClulch Cable
157 5321696-69 RodClutchCable3l8"
158 8177204-08 Screw Hex Thd Cut 1/4-20 x 1/2
159 8721406-14 Bolt Rdhd Sqn 318-16 Une x 1-314

5321307-94 Mandrel Asm Service (Includes
Houslng, Sha" end Shaft Hardware
Only-Puley Not Included)

53218 19-25 Replacernent Mower, Complete

NOTE: Al component dimensions given in U.S. inches
1 inch=25.4mm

17



7/ 5/14/0311:20 Nlco Neuteleers->Lozeman 18/19

REPAIR PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

MOWER LIFT

/t:

1 ,y'\. ~)o
q\.

18



.. 5/14/03 11: 20 Nlco Neuteleers"'Lozeman IQ/IQ

REPAIR PARTS
TRACTOR --MODEL NO. WZ145H42G, PRODUCT NO. 954 56 43-37

MOWER UFT

KEY PART
NO. NO. DESCRIPTlON

1 5321594-60 Wire Asm Inner W/plunger 17 32
2 5321594-71 ShaftAsmUltLHlnfHgtPIL
3 5321057-67 Pin Groeve 1500 Zinc
4 8120000-02 ERing#5133-62
5 8192116.21 Washer21fJ2X 1 X21 Ga
6 5321201-83 Bearing Nylon Blk6291d
7 5321094-13 Grip Handle
8 532 1245-26 Button Plunge r
11 5321398~5 LinkUftLH
12 5321398-66 Link Lift RH
13 5321246-70 RelainerSpring
15 5321732-88 LinkFronI
16 8733508-00 Nut Jam Hex 1/2-13 UDC
17 53217 56-89 Trunnion Bk Zinc
18 8738008-00 NutLockWIwsh,/2-13unc
19 5321398-66 AnnSuspensionRear
20 5321635-52 RelainerSpring
31 5321698-65 Bearingpvt.Lift
32 8735406-00 NutCrownlock3/8-24

NOTE: AUcomponenl dimensions given in U.S. inches
1 inch ='25.4 mm

19




